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Conditions

This report may be reproduced and distributed to your clients, provided that it is reproduced and
distributed in full.

Specamens will be disposed of four weeks from the date of this repor, unless sthensise instructed,
Opinions, comments and interpretations expressed in this report are shown in italics.,

Coples of INSPEC inlerprelations referenced in this report are available upon request.

Tesls marked [ are nol included in gur ANAB Scope of Accredilation.

This report has been provided in accordance with our standard Terms of Business, which can be
vieweed at, and printed from:

hittp:fifin i ipnal,
If you have difficilty acoessing the Terms of Busingss, you may conlact us for 3 capy.
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summary of assessmont”
Clause Requirement A{:;::{Lu;n
3141 Classifications Pass
312 Material NAS . :—‘:.I
313 Terminations T ™
314 Conneclons NAS
315 Deploymant indicalor Pass
316 Activation force Pass
1.7 Static strength Pass
318 Dynamic performance — amblent dry ; Pass
Dynarmic performance — ambient wel __ "ﬁm -
319 Dynaric performance - cold dry Npiy ~
Dynamic performance - hotdry Pass i .:g"-l
51/52 | Marking R J Lid
53/54 | Instructions Lid
Ky

Shading shows the dauses requested. Any other dauses were nol requested.
Pass Requerement satisfed,

Ltd Testing requesied was insufficient completely 1o verify compliance with the clause.
Refer 1o the "Result defails™ section for mone information.

Fail Requirement not satisfied. Refer to the "Result details™ section for more information.
Mg Assessment nol camied out,

Hap Requirement not applicable.

NT Requesied but not tested due to eary termination following failure.,

* Assessment relates ondy to those specimens which were tested and are the subject of this report.



INSPEC Test Report No: 2.18.07.14 Page 4 of 11

Submission details

Product Quantity | Dates racelved INSPEC spacimen no.
(20091+)
05 3 June 2016 01 1506
Energy absorber, madel KS311015Y
! 02 o 12July2016 | 07 1o 08

Procodures

The specimens detailed within the submissions above wene used for the tesls covered by this repor.

Testing was performed in accordance with ANSI £359.13-2013 unless otherwise specified below,
Reference should be made to the standard when reading this report,

Unless stated olhenvise, specimens wene tested in the condilion as received by INSPEC.
Tesling was parformed al INSPEC's laboratary in Munshan, China.

Clause 50  Marking and Reference Literature were supplied electronically and used for assessment.
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Result details

3

313

3132

a)

b

€)

314

3.1.5

Personal Energy Absorber Compenent

All gpecimens were assessed and satisfied the design and lesting requirements of
this standard.

Classifications
The specimens assessed were classified by the manufacturer as "6 it FF~,
Matorials

The personal energy absorber was construcled of webbing. The characlenstics of
the material used weare not assessed. Manufacturer to cartify.

Terminations

Specimen 2009101 was assessed.

The end terminations satisbied 3.1.3.2, a8 appropriate (see below).
Webbing terminations

Specimen 2009107 was assessed,

Lock sliiches sewn on all stiched eye fermination straps was not assessed,
Manufacturer to certify.

The mabersal and characlenstics of thread used was nol assessed. Manufacluner o
certify,

Threads used for sewing the hamess were white colour.  This conbrasied with the
yellcrer cotour of the webbing.

The webbing was protecied at load-bearing connector elements.
The ends of the webbing were ho!t cut 50 as to prevent unravelling.
Connectors

Specimen 2009101 was assessed,

I incorporated two inlegrally altached connectons (wo snaphooks),
Testing of the conneciors was nol requested.

Deployment indicator

Subsequent to the lesting of specimen 2008102 against 3.1.8, it became chvious
that the: energy absorber had been activated.

Page 5ol 11

Lid

Fass

L

PAS

Pass

Pass

Pass

Pass
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3.8

3.1.8

Activation forco
Specimen 2003101 was assessed,
It showed no sign of activation when subjected to the 450 pounds static force,

Tha permanent elongation of the specimen, following the (esl, was 1.34 inches,
Thig is less than the maximum 2 inches permitted,

Static strength

Speeiman 2009102 was assessed.

It withstood the lensile test of 5.000 pounds applied for 1 minute without breaking.
Dynamic performance test - Amblent dry condition

Specimen 2009102 was assessed.

Dwing the dynamic performance lest, the average amest force was 727 pounds.
This value i% less than the maximum S00 pownds permitted.

See Annex 1 for the plol of foros versus bime.

Dwring the dynamic perlormance test, the maximum arrest force was B4 pounds.
This value is less than the maximum 1,800 pounds permitted,

See Annex 1 for the plol of force wersus time.

Dwring the dynamic performance tesl, the deployment distance was 45.4 inches.
This value is less than the maximum 48 inches permitied.

Dynamic performance test - Ambient wet condition

Specimen 2009103 was assessed.

Dwwing the dynamic performance lest, the average amest force was 773 pounds.
Thas walue i5 kess than the macamum 1,125 pounds permatied.

See Annex 1 for the plol of force versus time,

Duwring the dynamic performance test, the maximum arrest force was 971 pounds.,
This value is less than the maximum 1,800 pounds permitied,

See Annex 1 for the plot of force wersus time,

Dufing the dynamic performance test, the deployment distance was 44.1 inches.
Thits value s kess than the maximum 48 inches permitled,

Page 6 of 11

Pass

Pass

Pass

Pass

Pags

Pass

Fass

Pass

Pass
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31.9

319

Dynamic performance test - Cold dry condition

Specimen 2009104 was assessed.

Duwing the dynamic performance test, the average arrest force was 775 pounds,

This value s less than the maximam 1,125 pounds permilbed.
See Annex 1 for the plol of force versus Hme,

During the dynamic perfermanses test, the maximum amest force was 846 pounds,

This value is less than the maximum 1,300 pounds permitted,
See Annex 1 for the plot of force versus ime,

During the dynamic performance lesl, the deployment distance was 40.5 inches.

This walue is less than the maximum 48 inches permitted.
Dynamic performance tast - Hot dry condition

Specimen 2009107 was assessed.

During the dynamic perfofrmance test, the average arrest force was 826 pounds.

Thiss value i% ks than the maximum 1,125 pounds permitbed.
Sec Annex 1 for the plot of force versus Hme.

Diring the dynamic performance 1est, the maximum amest force was 1474 pounds.

This value is less than the maximam 1,800 pounds permitted.
Zee Annex 1 for the plol of force versus time,

Duwing the dynamic performance lest, the deployment dislance was 42.7 inches,

This value s less than the maximum 48 inches permilted.

51/524  Marking

The detailed results of the assessment are given on page 8 of this repart.

53/544 Instructlons

The detailed results of the assessment are given from page 9 to page 10 of this
reporl.

Page T of 11

Pass

Fass

Ltd

Ltd
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5.4

5141
5.1.2

5.1.3

5.2

5.2.1

5.2

General Marking Requiremants

Markings shall be in English.
The legibility and attachment of required markings shall endure for the life of the
component, subsystem or system being marked was nol assessed.

Markings were supphed eleclronically and used for assessment.

VWhen pressune sensitive labels are used, they shall comply with the applicable
provizion of reference 8.5.1, This requirement was nol assessed, Manufaclurer 1o
cerify,

Except for connectors, as ¢l forh in Seclion 5.2.1, equipment shall be marked with
il Folbaning:

» part number and model degignalion; "KS311015Y™

- year of manufacture;

 manulaciurer's name o logo; “KwikSalety™

- capacity rating: “130-370 Ibs”

= gerial nurmber;

- standard number; "TANSUVASSE Z350, 1320137

= waming to fallow the manufacturers instructions inciuded with the equiprment at
fieree of shipment from the manufachuner.

Specific Marking Requirements

Energy absorbing lanyards shall be marked to sentify:

- the fiber used in the material of construction; "Polyester”

« the: lenglh; "6 A

* the need o avold conlact with sharp edges and atvasive surfaces;

- ther need fo make only compatible connections:;

* the maimum elongation; 437

- restriction, if any, on the lypes of components, subsystems, or systems with which
ihe energy absober is designed o be used;

* the average armest foree, maanum free fall distance and capacity of the enengy
absorber were marked on a separate label,

(Cnly the conbants wara assossed,)

« 6 ft FF personal enengy absorbers shall be in black print on a conlrasting while
background;
{Only the conlents vere assessed,)

- 12 ft FF personal anafgy absorbars shall be inwhite print on a contrasting black
background;

- In addition ta 5.2.1, Y-lanyands that fail the Dynamic Hip Test detailed in 3.2.10,
must include a warning label on both connecting ends of the lanyard spacifically
directing users how o safely store the unused leg of the lanyard,

Page & of 11

Pass
Pass
Fass
Pass
Fass
Pass

Lid

Lid

NAp
MAR
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£.3 Ganaral Instruction Requirements

The instructions 1o users have been assessed as delail below, with reference only to the
refevant requirements of the Standard.

INSPEC Technical Services has nofl assessed these inslructions with respect 1o claims made
by the manufaciurer outside of these requirements, and therefore accepis no responsibility for
the legitimacy of any such claims.

531 Instruclions shall be provided to the user, printed in English, and affixed to the
equipment at the time of shipment from the manufacturer,
However, a sel of instruciions in English were suppled electronically and vsed for
gssessmant.
532  Instructions shall contain the following informalion:
» @ statement that the manufaciurer's instructions shall be provided 1o users;
« manufaciuner's name, address, and telephone number;
- manufaciurer's part number and model designation for the equipment;
- inlended use and purpose of the equipment;
- proper method of use and limitation on use of the equipment;
- llustrations showing locations of markings on the eguipment;
- repraduction of printed infarmation on all markings;
- inspeclion procedunes requined 10 assun the equipment is in sarviceable condition
and operating correcthy;
* anchorage requirements;
- an ilfustration of how to calculate free fall distances:
- griteria for discarding equipment which falls inspection;
» procedunes for cleaning, mainlenance, and slorage:;

- reference 1o the AMSUASSE 7359.13, Personal Energy Absorbers and Energy
Absorbing Lanyands, standard and applicable regulations govermang occupational
safety.

5.3.3  Insiructions shall require that ondy the equipment manufaciurer, or persons of
enlitics authorzed inwnting by the manufaciurer, shall make repais b equipment.

Repair was nod permithed

534  Instructions shall require the user to remove eguipment from field sendce if i has
been subjecled to the forces of armesting a fall.

Fass
Pass
Fass
Pass
Pass
Fass
Pass

Fags

Pass
Pass
Pass
Fasgs
Pass

MAD

FPass
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Clause Taost Uncartainty
311 Classifications -
312 Material -
313 Terminations -
314 Connectors -
315 Deployment indicator .
918 Activalion force a
Permanent elongation 0.33%
3T Static strenglh .
) i Foroe 1.7%
318 Cynamic perdformance = ambient dry provy . s
319 Dynamic performance = various condilions Fores - j
Deployment distance 1mm
51752 Marking .
53754 Information -

* The acceptance crledon for this lest s a straightforward “Pass/Fail’, rather than a numerical
value, Consequently, as there is no value to be reporied, uncerlainty has not been repoded either,

Walupes expressed as a parcentage (56) ane relative.

It should be noted that the above valees have not been taken into account when making assessment 1
the passiail criteria,
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ANNEX
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This Annex comprises bwo sechions.
1. Plot of amest force werses time. (4 pages)
2. Photograph of the product lested. {1 page)

END OF REPORT



KwikSPACE Industrial Services & Supplies, LLC -
Energy absorber, model K3311015Y
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